PN57HD

NOTE:When ordering spare parts.Please state the part name and part number.

Item

Item

NO Part NO. Part Name Q'ty NO Part NO. Part Name Q'ty|
1 100009 |Screw, Flat Hd, M8 X 25 1 51 100081 |Dust Cover 1
2 100010 |Exhaust Cover Holder 1 52 100078 |Rubber Washer 4
3 100011 [O-Ring 2 53 100114 [Magazine 1
4 100243 |Exhaust Cover 1 54 100116 |Straight Pin 1
5 100502 [Washer 1 55 100115 |Post Retainer 1
6 100014 |Exhaust Cover Seal 1 56 100072 |O-Ring 1
7 100015 [Screw M6 X 25 4 57 100075 |Nose 1
8 100016 |Protector 2 58 100077 [Screw Socket Hd M6 X 22| 4
9 100518 |Cylinder Cap Unit 1 59 100084 |Spring, Door Latch 1
10 100017 [Cylinder Cap Seal 1 60 100085 |Spring,Check Pawl 1
11 100018 [Spacer, Piston Stop 1 61 100083 |Door Latch 1
12 100019 [Piston Stop 1 62 100091 |Step Pin 1
13 100020 |[Spring, Head Valve 1 63 100089 |Door 1
14 100021 |Washer, Head Valve Spring| 1 64 100073 |O-Ring 1
15 100022 |O-Ring 2 65 100066 |Roll Pin 1
16 100023 |O-Ring 1 66 100095 |[Step Pin 1
17 100024 |Head Valve Piston 1 67 100092 [Spring, Feed Pawl 1
18 100503 |Cylinder Seal 1 68 100094 |Feed Pawl 1
19 100451 [Main Piston Unit 1 69 100080 |Hook Dust Cover 1

19.1] 100452 |Main Piston 1 70 100090 |Roll Pin 1

19.2 100028 [Driver 1 71 100087 |Check Pawl 1
20 100506 |O-Ring 1 72 100079 |[Step Pin 1
21 100504 [Cylinder 1 75 100097 |Feed Piston 1
22 100031 |O-Ring 1 76 100098 [O-Ring 1
23 100032 [Check Valve 1 77 100099 [Spring A Feed Piston 1
24 100505 |Cylinder Ring 1 78 100100 [Spring B Feed Piston 1
25 100034 |O-Ring 1 79 100101 |Guide, Spring 1
26 100035 [Bumper 1 80 100102 |Stop, Feed Piston 1
27 100002 |Frame 1 81 100103 [Spring Collar 1
28 100519 |Name Label 2 | 82 100104 |C-Ring 1
29 100037 |Warning Label 1 83 100174 |Roll Pin 1
31 100039 |Roll Pin 4 84 100453 |Seq. Trigger Valve Assy ()
32 100063 | Trigger Valve Unit (C.T) 1 86 100682 |Spring Washer 4
33 100067 |Trigger Unit (C.T) 1] 87
34 100068 |Contact Arm Guide 1 88
35 100069 |Contact Arm Cover-B 1| 89
36 100070 |Spring, Contact Arm 1 90
37 100071 |Contact Arm 1|91
38 100040 |O-Ring 1] 92
39 100042 |End Cap 1 | 93
40 100045 [Screw Socket Hd M6 X 40 2 94
41 100046 |Plain Washer 1 95
42 100105 |Magazine Cover 1] 96
43 100113 |Receiver,Spring 2 97
44 100109 [Nail Support 1 ] 98
45 100110 |Spacer 1 ] 99
46 100111 |Spring, Tension 1 | 100
47 100112 |Magazine Post 1 ]101
48 100117 |Nut, Elastic Stop M6 2 102
49 100118 |Contact Arm Cover-A 1 ]103

[ PNs7THDBOI [ C | 2014/10/07 50 100119 |Collar 1 |104

PN57HD.B01C

Ver -

D.A



